SAGITTARIUS

ManualiiBEH
MX MOTORCYCLE

E 1= EF R IF

|

/ N
PAassIion —oOm Tthe universe

\

> ; ST
2 ‘.‘{ A S G
P 3 N5 S,
A0 \
Y YA
< o \\
S VD
X & 2\ \
o7/ 08 o
RS \

Scan the QR code and Shenzhen XRider Model Co., Ltd.
download the manuals

A T EIRBR MIFETIRRBIRAE




e CAGITTARIUC

Passion ~FromMm Tthe universe

[Perface/§15)

Thank you for purchasing XRIDER SAGITTARIUS. We believe that this new motorcycle will bring you
infinite happiness. Before use, please read the manual carefully and keep it in safekeeping. Accidents
are caused by illegal use, the company doesn't undertake any responsibility.

SAGITTARIUS is a 1/4 RC motocross.Product features include:

1.The newly designed flywheel gyro is mounted at the front of the chassis, producing a more balanced
motorcycle with less un-sprung weight, giving improved jumping turning, and acceleration performance.
With a much lower centre of gravity the motorcycle performance, handling and overall attitude is just
like a 1:1 Motorcycle.

2.Alloy spoke wheels and hubs add to the scale looks and effect, while also being extremely durable
and providing stable running on CST tires, a leading producer of motorcycle tires in the industry.The
wheels have been accuratley scaled along with all the dimensions of the model,giving an authentic
scale look and feel when in action.

3. Mechanical cable disc brakes for the front and rear of the motorcycle add to the scale look and
function.The different versions can be optionally equipped.

4.The plastic body work faithfully represents and replicates a full scale MX Motorcycle while the
included rider with his aggressive stance and lifelike looks makes a dynamic on the motorcycle.

In order to get the maximum enjoyment out of the SAGGIATRIUS, we highly recommend yo read this
manual. This product has been thouroughly tested for quality assurance purposes. A limited warranty
90 day warranty from the date of purchase. Please note warranty does cover any crash damage,
modifications, failure to maintain your model, or any damage caused by improper use or improper
assembly.

If you need to contact customer service, you can reach us at: service@cx3rider.com.

SRR S XRIDERS T B2 BEFE 25, AHAE X — A0 7= b 2 45 T8 R TG BR AR o 7648 FH 7 ot T 15 J A 360 Bl 13 7 it
MtarE, FEZBARE . B RAT M )22 S FH O HF OO0 S B FH, A A8 AR 5TE
WS RE R 1/ ATE PSRBT EEHE 22, A7 A DL R A
Lo gl N et i Bt =X b B 1 FERRA, 3R T T AP AT AR E 1 s D IR B R G I T BRI R,
B G B SR A I A SR . BeAh, LA E R PR AR AT 15 08 15 BEFE R I R I T B JSL EEFE E W IE B R
AT 2 A4t B 35 S A4 N i A ) 72 B AR B
2 ARAMA M SR AR T EFEE M LM AR, @JE 7 ESSEWHEER, ARIE R MAR L T
Phig.
3.RHIEMRIR (CSTY Ar=Hkeha, 7TRICIE LEFLERIN FUSAM B, 8 ERAFE AT Btk fe .
4. BRI HI R R ZE RE, BREAR TR RSE A, MR E AR EFRK.  (RTRFE HIMNERD)
5. SERAATIN L AL B 425, 250 S0 9 S IR IR 7 SR A b AN 5 0, B 58 2 I B Oy B SIE ) BE 4B 22 A00R
6. FiHAFMMEE N S T L&, BIH V@MY, BT HREHES, SRR, Ui s s b
RN T EINFE o R X SRR, AP R S R IR, 1S AR BT A B R R R R R T AT AR A o A 1
WK, AEORIE, &/WSER e fTFERE, BB A T2 Mm@, WLz 0 90 RN, LAk ash
BRP4EE. B0 RMBFHA service@cx3rider. com.
BTk, BZE, AP ATERmE, BT IRFFBCEARFAA S S 8, EAERIETEE N .
FH %35 FH P AT 2225 B0E A7 22 56 P F B0 A 61 51 AL AR AT [ |, IR AN TR AB VE




e CAGITTARIUC

PAassion From Tthe universe

[Safety Precautions/ Z£tA)

1. The specification of the logo

/N\ Caution: this symbol indicates where caution is essential to avoid injury to yourself or others.
(@ Note: this symbol indicates where give you a tip in use

¢ Coated the screw glue

2. The use of power--this product uses LiPo battery

- Never disassemble the polarity required for installation. This may lead to damage and leakage.

- While charging,the LiPo battery and charger become hot. Do not charge on top of flammable
materials as this may cause fire.

- Do not operate the DC Peak Charger in direct sunlight or in high temperatures. Continually monitor
the charger while charging is in progress.

- Short circuit may cause fire or accident so never disassemble or modify the LiPo battery .

- LiPo batteries contain toxic metals. An exploding battery is extremely dangerous so never put in fire.

3.The safety of Children
- This model is not a toy. It is designed for users over 14 yeas of age.

- As the product includes small and sharp parts, assemble and store this product only in places out
of the reach of children.

4. The safety of User

- It's highly recommended that first-time enthusiasts seek the advice of an experienced modeler
before operating this vehicle.

- Cutters,wire cutter and screwdrivers need careful handling.

- Do not touch moving gears. They can cause injury.

- During and after operation,the motor and batteries will be hot. Do not touch them until they have
had time to cool down.

5. The range of use

- Do not operate the model on public roads, in crowded places or near infants. It may cause
accidents or injury.

- This product emits electrical waves so do not operate: Inside an aircraft. Near automatic devices
such as automatic doors and fire alarms. Inside hospitals or medical equipment. Operating may
cause accidents.

6. The maintenance of product

- Do not store this model in a high-temperature/humidity area or in direct sunlight.
- Do not use water,alcohol, or thinner to clean your car's body.

- Simply wipe it down with a clean, soft cloth.

1. 6 T 8 B 5 o £ iR
AN R RRR IR SRR R e 5 E R O A
@ 375 AR E N~ MR AR — 5%,
b pimeg
2. KT b A FH 0¥ o Y —— A P £ 4 LB
TR B IE SR, DA (R R, AR 10 22 5 TT R 50 e 0 5 5 R M R
o o, BEALV R 7S B A, i R EAE B LA, 7R A S UK g H M R LR A
i R EAE B PO R & min i Tt T e . FS RIS, AR BN [ 7E 7 PR
BT R 2 SRR, T AN T 4 A R N b
- MRS EEESE, RS BR, OB KT,




e CAGITTARIUC

PAassion From Tthe universe

3. RTIINEZAE

« WEBRARICA . EN14% LU EFER .

© BEPREARUN RELER Y, SRR, AT S OR AT IR S B 4l ) Lk R

4. RTEMHEBNG w4

o SRPUMETE I IRIL ik LA LU F B4R T N AR SRR

« /AN, s RIRZ2T)SE . - SN R EE SRS . el S BB .

© FERBEAT KB AT R — B A, AHLAT B AL TR HCIRAS o AR FLA ZDHTE 2 fik 2%
5. KT b A Y H

© ABZMEAH, WP RLEMGT RIS, WTRes FESERE LKL .

o HZME L. BT EERE S B SRS I . BR BN R T BT AR R L S P A A, R e R HE
BefE T mlae 2oxt RRpLas ™ AR, iRk R .

6. KT H4Ed 5 IRTR

o TR AR BB AR SR IR RO E AL

< EZERIK . WA VRS .

S VRN TR S

[The size of Product/ ™= & R~ )

121mm
€—— 203mm —>

N
]\ = =
= =
= )
™ <t
= ™ <
e
e}
©
~
A 2 v __

< 554mm —>




e’ CAGITTARIUC

PAassion From Tthe universe

[Additional items required for run/ MEIFFERWEIZE]

Radio Control : 4 or 5 channels

LiPo battery : 2s or 3s ; size limit ;: 98x47x28mm

Battery charger

EIELS - 4 or b HIE

R ¢ 2s or 3s ; NSF : 98x47x28mm (R~ AAER I e ED
FEHLAS

KIT version still need as bellow items: ESC , Motor, Servo
KITRRAIE T LR %4%: B, HEAUFIREHL

[Steering Setup/ IEFETTIAIEARES 1
Basic Controls:

/N Caution : RC Motorcycle comes with a Counter-Steering System. It means the direction between the
transmitter steering wheel and the motorcycle front wheel are opposite. Please setting AUX of the remote
control when power on.(Refer to the manual of the remote control .)

AR
A\ TR BEEETENRERGUR RN, JB AR R SR ATR I AR R . TPALZ S T AE R A AT R 1
B, ZlsPEIT R ARAEE AL (AR BN HAT S5 & MBI E D) o WEARAREC IR ZERENL, R B AT
BB LN ERENL A EATRE,  LABRENLHLI T A

s

direction to the lean.
F BEFLZE MR B B B LA B, 15 O R .

To make a right turn, turn the steeringi If the balance bar touches the ground, When upright, straighten(neutral)
wheel to the right. The motorcycle i the motorcycle will not turn well. Turn : steering.

should lean to the right. | steering left to return to upright posture; -
SRR AT, ERTRR I | AR DT T I BB A R R R A e IO B A A S [ R IE R 4
FEREZE AR A R AT B FE S 1§, AT 25 R R A MR 2 e | AR, FEARIE, RIS
W& LG FHREERRKR, AN ; HEATE-

[Driving Practice&Cornering Tips/ARZ&I T THkI5]
To help familiarize yourself with the handing of the bike practice turing left and right by driving in a figure-8 pattern.
N T HIEREE T, BT LB 8 T R I A




e’ CAGITTARIUC

PAassion From Tthe universe

1.Before entering the corner, cut the motor power while keeping the momentum
of a bike going, smoothly steer the bike little by little.

2.While keep steering.accelerate the bike little by little according to the degree of
banking and turning radius.

3.Toward the end of the corner,steer the bike once toward the opposite side.

L BEESE S, P07 I BN LA

2. BAE S EE, ARG N BOBOR, EREEE S AN, RRZ K,

3. M B L, &R IRIEE S .

[Jumping Precautions/ ¥Bk:E=E1]

Motorcycle jumping is a risky activity. Before attempting any stunt maneuvers, ensure a comprehensive
understanding of the vehicle's performance, including acceleration and braking capabilities. Factors such as
speed and slope affect the height and distance of the jump. It's advisable to perform jumps in open spaces and
limit the maximum jump height to 1.5 meters, landing on both wheels to reduce impact. Performing stunts on
different terrains may cause irreversible damage to the motorcycle, which should not be attributed to product
design quality. Prior to performing any stunts, fully grasp the associated risks.

FEFE 4 RER e — R A K G 3 . E 2 uURe F s BT, 600 ORI YR RE AT 78 20 T, 500 in i A 3h 47 VR %
WiR e RERB) S BEAIEE B 2 M M FE S R R e, @E S AT, Bm K CERSEERBIEL 5K, FFR
PSS 25 05 sQU G2 b iy o AE AN [R) B T 2% 0 N HEAT IR AT BEXS BEHE 200 AN AT 4 T, IR AR BT .
FEPAT TR AT, B R0 1 AR

throttle/ifi’] throttle/3|7]
70% ) 30% )

Mastering timing, coordination, and practice is crucial for controlled jumps and landings. It's highly recommended
to start with small jumps and progress to larger ones as skills develop. Always accelerate as you approach the
jump to preload the suspension, ensuring a stable and predictable attitude throughout. Use the throttle to control
the vehicle's pitch in the air; increasing throttle lifts the front wheel, while decreasing throttle lowers it.

B R BEER NG BE N AL, Ph AL B oG B, gR AN BN /INBRER T AR 25 21, T G 43 RE R 4 v 3 I o U 3 5 K I ik
PR BRERIS ZR NIk, XA DU e AR, BhERE AR S A 5. AR i R A A, AT RAR ) . 30
o WO O o ST e = - 2l N 1 £ 1 T




e CAGITTARIUC

PAassion From Tthe universe

Front Head Assembly ZEsLRgZE%E

ﬂ SA4004

SA4003

M5x8
26x08x0.5

BL/@6x@B12x4

B6x8x0.5
SA4003

@ D SA4005

M5x8

ﬂ:| B6xXD12x4

|
SA4066RH : | SA4006
SA4066BU M3

M5x8




e’

PAassion From Tthe universe

SAGITTARIUS
Brake Calipers Assembly RZE-R$HAYALE

SA4042

*Upgrades should be purchased separately.
FHRAAFERINRIREE,

M3x14 ‘

M2.5x6

M2x12 §

SA4059

M2.5x6 M3x6 .
O[—— Note : Coated the screw glue first where mark the symbol § .
\e” =] —: /—\ \i.m aE-:I\J: ﬂ_ﬁ"‘
M2x12 ©—= 12 I T G MM LR
M3x14

P2



e CAGITTARIUC

PAassion From Tthe universe

Shock Absorber Assembly BB EEafZH%E

@ SA4002RH
SA4002BU

SA4067RH

SA4067BU @10x2.4 @10x814x5.1

M4x184 P10xD14x11.8 @158x1.3 @14x2.2 M4x18 §

SA4075RH
SA4075BU

SA4067RH
SA4067BU @10x2.4 B10xD14x5.1

M4x18 & @10xP14x11.8 @15.8x1.3 @14x2.2 M4x184é

o)

| Note : Apply some solid lubricant on the spring.;

\ Coated the screw glue first where mark the symbol$ .
R EARLESEEREL;

5 & RIS ERE AR LIRS
@12x15 @12x1.5 |

P3



SAGITTARIUS

U
0
L
]
2
C
J
i
C
_L
£
0
L
C
C
g
0
0
i
L

o)

X
™
-
Q

X
©
Q
~
—
[}

SA4047

SA4048

'SA4049

\
DP6xD13x5

l

Front Wheel Assembly BiCHIEEE

\
D6x28x0.5

@15.7x@19.4x1 SA4046

M4x5 &

n
o
X
&
Q
x
©
Q

M4x15

M4x15

P4



e’

PAassion From Tthe universe

SAGITTARIUS

Rear Whell Assembly-1 [F3A9482%=-1

BL/@6x@13x5

SA4063

SA4054

SA4060

O)=

Note : Inject silicone oil #7500~#8500
1B EA#7500~#8500SBH7E5H.

SA4053

M3x8
“.. ﬂ:| D6XD13x5
¥ M2x4
\
4400 0=
@]F@ﬂ{} f
@3.3x7.3x2 @Ix@11x1
M2.5 @#19.5x@22.5x1.5 M2.5x8
M3x12
M3x8
M2.5x8
M3x25

SA4050

P5



e’

PAassion From Tthe universe

SAGITTARIUS

Rear Whell Assembly-2 [S4R04H%E-2
M4
Ca_
N
Max158 §7) Max154
~ ~
e 0
//// %
//// M4
N
@
SA4071
SA4071
T~
ﬂ\ ﬁ
D6x38x0.5
M4
Coy_
L7/
Max158 ) M4x15 4
// Y >
//// \ ﬁ%
7 \
/// \
P . M4
6. \
@6xD8X0.5 \
SA4071 \
i \
Oy
/=
)
@15.7x219.4x1
M3xg8 SA4071

P6



e CAGITTARIUC

PAassIioN From Tthe universe

Brake Servo Assembly FZEREAAYZELE

Suggested length

E%O»

scale 2:1

MCS1004

M3x8(4PCS)

prm

SA4044

SA4045

BN ERRKE

| |
' | 16,0 |
! !
MCS1004 : @ :
i i
%

EEgi2:1

SA4045

P7



e CAGITTARIUC

PAassIioN From Tthe universe

Frame Assembly ZEZRAVA%E

M4x8

M3x10 &

M3x10 & SA4028

D3IXDBx2
M4x8 .
©[I—
M3x10
M6x25
\\\\
\\\\\
SA4015
L A \d
\tﬁ/ M4x8
/i T M3x10 §

L o/ D3xB8x2
& <7 \\@/

T~k M3x10 § (
e Y T~
e

— 7, D3IXD8X2
M4x8

P8



e’

PAassIioN From Tthe universe

SAGITTARIUS

Gear Assembly t55CRIB%E

B13xD16x1

Max4  BL(F)/@6x2D13x5 \

6x@8x0.5
D13xD16x1

T‘ M4x5

BL(F)/@6x@13x5

A

Caution: The space between the two gears
should be the same thickness as one piece
of A4 paper. We can put one piece of A4

paper between the two gears before assembly [«

and take it away after finish.

R WM ZIERIEME R

SKAVRINERE,

LI BIFA T AR Z B —aKAME, LTS BISA4 AN AR,

SA4029 SA4083

M6x50

M3%£10 §

SA4029

M4x4 §

SA4040

SA4039

P9



e’ CACITTARIUC

PAassIioN From Tthe universe

Gyro Assembly FEI2{YHIZB%E

@8x10x0.1(5pcs) SA4034 M3x12

M3x12 SA4021 BL/@5x@14X5 SA4033 SA4023

SA4021 BL/@8x@16x5SA4021 M3x12

Motor wires/SiAH &N E : @ ]I

M3x8

©[I—

i
|
i
i
| M3x12
i
|
i
i
|

BL(F)/@6x@12x4

M4x30§ e .(érzsxmlxoﬁ
@5x211x0.6 3\ / ""fﬂ
M4x304

SA4016

P10



e’ CACITTARIVUS

PAassion From Tthe universe

Chassis Assembly-2 ZEZE373EHA9R%-2

SA4029 —%ﬁ SA4030  SA4029

Nylock Nut M3

©) ==

M3x8

R
0} \V4

4,|“|‘ 7/—

I
1

SA4017 @5/'3)(8
M3x12
©ou @t
M3x55 Nylock Nut M3

P11



e CAGITTARIUC

PAassion From Tthe universe

Chassis Assembly-3 ZEZES712(4RV4H%%-3

Ma — 8
& \""%

O Maxao
'\E
M4x50

&

Nylock Nut M4

(] I

M4x40

] D

M4x50

Handle Assembly $EFRYB%E

SA4008

FF M3x12
I

SA4009

©I—

M3x12

M3x12

P12



e CAGITTARIVUS

PAassIioN From Tthe universe

Body Shell Assembly ZF7HI4H% SA4068RH
SA4068BU

PM/M3X8

©)=

M3x8

© =

M3x8

@

M3x4

Receiver/EITH,
SA4038

K
% Battery/E2;th Jv[
ﬂ’%

F SA4073

/

=,

SA4072

P13



e’

PAassIioN From Tthe universe

SAGITTARIUS

Brake line layout RIZELAmEBHIHEEE

M3x3 SA40584

-----

9
)\

"‘,\IA

v
"
R

M3x3 SA40584

P14



e’

PAassIioN From Tthe universe

SAGITTARIUS

Anti-roll Bars Assembly B5{itTRIZEEE

AP B \EERNRN

Frame Guard Assembly Bh#aski9¢B%E

SA4065

SA4064

M3x14

©I=

M3x8

©O——

M3x14

©4

Nylock Nut M3

P15



e CAGITTARIUC

PAassIioN From Tthe universe

Rider Assembly 2MFHIZE%E

P16



e CAGITTARIUC

PAassIioN From Tthe universe

Steering Shock Absorbe Assembly #&[a);HEHEMAVEZE

@3.5x25.1x1.9

@2.5x06x0.4

Note : Inject silicone oil #3000
B EA#30005EEEH

N

9.5c<r;1>(length/t/tf§)

SA4082
B5.5x7.5x3.5

P17



e’

PAassioN From Tthe universe

SAGITTARIUS

SA4001BU SA4001RH SA4002BU SA4002RH SA4003 SA4004 SA4005 SA4006
Left Shock Absorber Left Shock Absorber Right Shock Absorber Right Shock Absorber Shock Absorber Triples Steering Shaft Steering Support Steering linkage set
BIEESE (5) BIBESE () BIBESE (B) BBESE (A) B B SE AR He i e 4L
SA4007 SA4008 SA4009 SA4010 SA4011 SA4012 SA4013 SA4015
Steering linkage Post Handle Handle Support Left Frame Right Frame Motor Mount Bike Height Control Block Shock Absorber Post
He A HERT I E EF AT A TEAE AR TERA IR ik i R WA AR R
SA4016 SA4017 SA4018 SA4019 SA4020 SA4021 SA4022 SA4023
Frame Post Radiator Steering Support Frame ESC Fixed Plate Frame Side Plate L/R Engine Body Frame Base Exhaust Pipe
R B e 1 B 5 B s EE R ZEHR GIEAE FHURIT HAE
SA4024 SA4025 SA4026 SA4027 SA4028 SA4029 SA4030 SA4031
56T Gear Set 56T Plastic Gear Footrest Footrest Post Rear Fender Anti-roll Bar Post Anti-roll Bar Shaft Anti-roll Bars
S6TikifAl S6Tikift Igs P AT B E A SR B AT [ B LT [ 5 il B i FF-U
SA4032 SA4033 SA4034 SA4035 SA4038 SA4039 SA4040 SA4041
Anti-roll Bars Gyro Gyro ESC Gyro Set ESC MAX10-SCT-80A Brushless Motor 3652/3800KV 11 Gear Fr. Brake Disc
BT BEER1X R (i i il #1138 MAX10-SCT-80A HiHL 3652/3800KV LITHIFLY HRIZERE
SA4042 SA4043 SA4044 SA4045 SA4046 SA4047 SA4048 SA4049
Fr. Brake Disc Post Fr. Left Brake Caliper Set Front Brake Wire Set Brake Steel Wire Mount Fr. Shaft Front Wheel Front Tire Front Wheel set
HIM BT A AR T HIAI L2 AR 2 LI e LIE) Al
SA4050 SA4051 SA4052 SA4053 SA4054 SA4055 SA4056 SA4057
Rear Swing Arm Rear Shaft Driver Chain Chain Cover 34T Sprocket 9T Sprocket Rear Brake Disc Rr. Left Brake Caliper Set
JE RS JE AR A %k B AR R 34THEN OTHE A Ji A AR Ji AR
SA4058 SA4059 SA4060 SA4061 SA4062 SA4063 SA4064 SA4065
Rr. Brake Wire Set Rr. Brake Disc Post Rear Wheel Rear Tire Rear Wheel set Rear Shaft Frame Guard Post Frame Guard
S AL AT Jike st JEseaL Jri el 54 Sk 5 e B i Sk N2k
SA4066BU SA4066RH SA4067BU SA4067RH SA4068BU SA4068RH SA4070 SA4071
Body (Blue) Body (Red) Front Fender(Blue) Front Fender(Red) Rider(Blue) Rider(Red) Bike Stand Rear wheel Spacer
a it (PO iR AR () AR AR (J4) AMF () ME OB B JEtia




e’

PAassioN From Tthe universe

SAGITTARIUS

SA4073
Fuel Tank Cover
it i

SA4074
Shock Absorber
WA

SA4075BU
Left Shock Absorber
BEERS ()

SA4075RH
Left Shock Absorber
BUEERE ()

MCS1003
Steering Servo
FlafEHL

MCS1004
Braking Servo

FIZEREHL

SA4082

Steering Shock Absorber Set
Sl AT

SRRIPDYER’

PAassion ~rom Tthe universe

SHENZHEN XRIDER MODEL CO., LTD. RIBHREBIRAE

No.207, Building B, Jieke Park,108 Baoli Road, ]|y A P e i =pa g an b
Buji Sub-district,Longgang District, Shenzhen,China EREI&108747 LlFIBRI E207
www,cx3rider.com

www,cx3rider.com
Email:Info@cx3rider.com
@Copyright 2024XRIDER

Email:Info@cx3rider.com
@Copyright 2024XRIDER

30012024-Version




